


                                              CONSOLIDATION TEST DATA

Project: KINGSTON COAL TVA             Location: TN                           Project No.: 60095742
Boring No.: 09-207B                    Tested By: JDW                         Checked By: WPQ
Sample No.: ST-7                       Test Date: 3/20/09                     Depth: 25.0'-25.5'
Test No.: 5742207BS7C                  Sample Type: 3" ST                     Elevation: +722.6

Soil Description: SILTY CLAY, SOME FINE SAND - BROWN (CL)
Remarks: Pc = 3.80 tsf   Cc = 0.120 Ccr = 0.023    TEST PERFORMED AS PER  ASTM D 2435

Measured Specific Gravity: 2.73        Liquid Limit: 24                       Initial Height: 0.75 in
Initial Void Ratio: 0.52               Plastic Limit: 16                      Specimen Diameter: 2.50 in
Final Void Ratio: 0.45                 Plasticity Index: 8

                                             Before Consolidation                   After Consolidation
                                         Trimmings       Specimen+Ring       Specimen+Ring           Trimmings

Container ID                                   X-6                RING                RING                 A-7

Wt. Container + Wet Soil, gm                192.82              203.86              201.65              156.47
Wt. Container + Dry Soil, gm                 171.9              184.59              184.59              139.41
Wt. Container, gm                            44.14               76.23               76.23               31.03
Wt. Dry Soil, gm                            127.76              108.36              108.36              108.38
Water Content, %                             16.37               17.78               15.74               15.74
Void Ratio                                     ---                0.52                0.45                 ---
Degree of Saturation, %                        ---               93.36               96.40                 ---
Dry Unit Weight, pcf                           ---              112.13              117.88                 ---



                                              CONSOLIDATION TEST DATA

Project: KINGSTON COAL TVA             Location: TN                           Project No.: 60095742
Boring No.: 09-207B                    Tested By: JDW                         Checked By: WPQ
Sample No.: ST-7                       Test Date: 3/20/09                     Depth: 25.0'-25.5'
Test No.: 5742207BS7C                  Sample Type: 3" ST                     Elevation: +722.6

Soil Description: SILTY CLAY, SOME FINE SAND - BROWN (CL)
Remarks: Pc = 3.80 tsf   Cc = 0.120 Ccr = 0.023    TEST PERFORMED AS PER  ASTM D 2435

          Applied         Final        Void      Strain       T50 Fitting         Coefficient of Consolidation
           Stress  Displacement       Ratio      at End    Sq.Rt.       Log      Sq.Rt.         Log        Ave.
              tsf            in                       %       min       min    in^2/sec    in^2/sec    in^2/sec

    1        0.25      0.001756       0.516        0.23       0.5       0.5   9.87e-004   9.11e-004   9.48e-004
    2         0.5      0.004275       0.511        0.57       0.5       0.4   9.67e-004   1.24e-003   1.09e-003
    3        0.75      0.006347       0.507        0.85       0.5       0.3   9.63e-004   1.76e-003   1.24e-003
    4           1      0.008383       0.503        1.12     107.7       0.0   4.21e-006   0.00e+000   4.21e-006
    5         1.5       0.01181       0.496        1.58       0.5       0.4   9.42e-004   1.07e-003   1.00e-003
    6           2       0.01383       0.492        1.84       0.5       0.2   9.34e-004   2.22e-003   1.32e-003
    7           3       0.01765       0.484        2.35       0.2       0.2   1.85e-003   2.71e-003   2.20e-003
    8           4       0.02076       0.478        2.77       0.1       0.0   3.73e-003   0.00e+000   3.73e-003
    9           6       0.02549       0.468        3.40       0.2      86.9   1.78e-003   5.00e-006   9.97e-006
   10          10       0.03306       0.453        4.41       0.1      86.9   3.63e-003   4.91e-006   9.81e-006
   11          16       0.04188       0.435        5.58       0.1      18.6   3.55e-003   2.25e-005   4.46e-005
   12          24        0.0509       0.417        6.79       0.1      86.5   3.46e-003   4.71e-006   9.40e-006
   13          32       0.05851       0.401        7.80       0.1      33.3   3.38e-003   1.19e-005   2.38e-005
   14          16       0.05431       0.410        7.24       0.0       0.0   0.00e+000   0.00e+000   0.00e+000
   15           8       0.05068       0.417        6.76       0.0       0.0   0.00e+000   0.00e+000   0.00e+000
   16          16       0.05368       0.411        7.16      81.6       0.0   4.91e-006   0.00e+000   4.91e-006
   17          32       0.06002       0.398        8.00      78.0       0.0   5.06e-006   0.00e+000   5.06e-006
   18           8       0.05237       0.414        6.98       0.0       0.0   0.00e+000   0.00e+000   0.00e+000
   19           2       0.04615       0.426        6.15       0.1       0.0   3.43e-003   0.00e+000   3.43e-003
   20        0.25       0.03658       0.446        4.88       0.5       0.0   8.73e-004   0.00e+000   8.73e-004










































